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PRV MOTOR 
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Description 

Bracket, Mounting P.R.V. Motor 
Lever, P.R.V. External 
Link, External P.R.V. Motor 
Link, External P.R.V. Motor 
Lever, P .R.V. Motor 
Screw, Cap 12 Pt. Hd. 3/8-16 X 1-1/8 Lg. 
Screw, Cap Hex. Hd. 1/4-20 X 1 Lg. 
Bolt, Shoulder 1/4-20 X 1-5/8 Lg. 
Screw, Set Hex. Soc. #10-24 X 3/8 Lg. 
Bolt, Shoulder 1 /4-20 X 1-3/8 Lg. 
Nut, Hex 1/4-20 UNC 
Washer, Plain 9/32 I.D. 
Lockwasher, Spring 1/4 
Ring, Fill 
Sealer, Grade CV 

Ouan. 
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Part No. 

064-39185 
364-28252 
064-39186 
064-28237 
064-39187 
021-11148 
021-11914 
064-28286 
021-03910 
064-28262 
021-00450 
021-05165 
021-05267 
064-29258 
013-01678 

NOTE: VIEW SHOWING LINKAGE IN CLOSED POSITION. 
VANES MUST BE FULLY CLOSED WHEN MOTOR IS AT ITS 
CCW STOP (FACING CRANK ARM END) POSITION. VANE 
MUST TRAVEL TO OPEN OR BEYOND AT THE EXTREME 
CW MOTOR POSITION. 
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FIG. 8- PRV PNEUMATIC EXTERNAL LINKAGE 
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